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1) This report is provided pursuant to an agreement between ORTECH Corporation
and the addressee in respeet of services provided to the addressee, and is subject to the
terms of the agreement, and the limitations stated in the report.

1) This report is for the consideration of the addressee only, and may not be published or
distributed without our written consent. Anyone other than the addressee who receives a
copy of this report is advised that there are limitations concerning its contents which may
require professional interpretation. ORTECH has no liability to anyone, other than its
contractual obligations to the addressee, for any losses, expenses or damages occasioned
by the use, distribution or circulation of this report.

3) Neither this report nor our name may be used in any way in connection with the sale,
offer or advertisement of any article, process or service, the raising of capital or the mak-
ing of any investment.

4) This report refers only to the particular samples, units, material, instrument, or other
subject used and referred to in it, and is limited by the tests andfor analyses performel.
Similar articles may not be of like quality, and other testing and/or analysis programs might
be desirable and might give different results. The mention of commereial products, their
source or their use in connection with material reported in this report is not to be constred
as an actual or implied endorsement.

5) Apart from ORTECH's obligations to meet normal professional standards in perfir-
mance of the agreement, there is no representation, warranty, guarantee or other obligatin
of ORTECH or its employees arising out of this report. In particular, ORTECH makes 1o
warranty or representation with respect to the usefulness of any information, apparats,
method or process disclosed in this report, or that the use of any information, apparats,
method or process disclosed in the report may not infringe privately owned rights.
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ACCREDITATION standards Council of Canada, Registration #1.

REGISTRATION ISO 9002-1994, registered by QM!, Registration #001109.
SPECIF F ORDER

Determine the Flame Spread and Smoke Developed Classifications based upon a singie test
conducted in conformance with CAN/ULC-$102.2, as per your P.O. # 21169.

SAMPLE IDENTIFICATION

The sample of carpet submitted for testing was identified as:
"Quality 1100 on Action Bac" manufactured by Egetaepper.
(ORTECH sample identification number 95-J52-50225)

TEST PROCEDURE

The method, designated as CAN/ULC-S102.2-M88, "Standard Method of Test for Surface Buming
Characteristics of Flooring, Floor Covering and Miscellaneous Materials", is designed to

determine the relative surface buming characteristics of materials under specific test conditions.
Results are expressed in terms of flame spread classification (FSC) and smoke developed (SD).

Although the procedure is applicable to materials, products and assemblies used in building
construction for development of comparative surface spread of flame data, the test resuits may
not reflect the relative surface buming characteristics of tested materials under all building fire
conditions.

SAMPLE PREPARATION

The sample of carpet was bonded to glass reinforced cement board (GRC) using Roberts 3066
Action Carpet Adhesive. The carpet/GRC system, which consisted of three sections 2438 mm
long and 440 mm wide, was conditioned to constant mass at a temperature of 23°C and a relative
humidity of 50% prior to testing.  *

MMAR TEST PROCEDURE

The tunnel is preheated to 85°C, as measured by the backwall-embedded thermocouple located
7090 mm downstream of the burner ports, and allowed to cool to 40°C, as measured by the
backwall-embedded thermocouple located 4000 mm from the bumners. At this time the tunnel fid is
raised and the test sample is placed along the floor of the tunnel so as to form a continuous
surface and then the lid is lowered.
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SUMMARY OF TEST PROCEDURE (continued)

Upon ignition of the gas burners, the flame spread distance is observed and recorded every 15
seconds. Flame spread distance versus.time is plotted ignoring any flame front recessions. If the
area under the curve (A) is less than or equal to 29.7 m-min, FSC1 = 1.85-A; if greater, FSC1=
1640/(59.4-A). Smoke developed is determined by comparing the area under the obscuration
curve for the test sample to that of inorganic reinforced cement board and red oak, arbitrarily
established as 0 and 100, respectively.

TEST RESULTS
SAMPLE FSC1 - 510]
"Quality 1100 on Action Bac" | 66 - 49

manufactured by Egetaepper.
applied onto GRC board

servati of Burning Cha risti

- The sample began to ignite and propagate flame after approximately 2.256 minutes exposure
to the test flame.

- The flame front propagated to a maximum distance of 6.0 metres {end point) at 4.75 minutes
and remained there untit approximately 8.0 minutes, at which point the sample of carpet was
virtually consumed.

- The flame propagation was accompanied by an increase in smoke developed. Maximum
amounts of smoke were recorded immediately after total flaming involvement of the carpet.
Smoke production then began to decrease as the sample was consumed and buming
activity subsided (see accompanying charts).

NOTE: - Approved for Canadian Ships.
(A1l ships under jurisdiction of Canadian Coastguard)

- Approved for Elevator, Cab Floors.

bililets  Hfledil B
A. Cariston R.J. Lederle H.J. &ampbell, Ph.0

Fire & Flammability, _ Test Supervisor, Manager,
Materials Validation. Fire & Flammability. Fire & Flammabiity.
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Flame Spread in Mefres

Light Absorption (millivoits)

FLAME SPREAD CLASSIFICATION
Quality 1100 on Action Bac
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Time in Minutes
SAMPLE +++ RED OAK (FSC = 100)

SMOKE DEVELOPED
Quality 1100 on Action Bac
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